
 

Meissa-PJ1 

 
 

PARTS CATALOG 

This catalog gives the numbers and names of parts on this machine. 

CONTENTS 

 

1. Projector 1 .......................................... 1 P 

2. Projector 2 .......................................... 3 P 

3. Projector 3 .......................................... 5 P 

4. Parts Index .......................................... 7 P 

 



 

1 

 

1. Projector 1 



 

2 

Index

No.
Part No. Description

Q’ty Per
Assembly

Index

No.
Part No. Description

Q’ty Per
Assembly

2 Y0801550 COVER:FRONT:ASS'Y 1 101 03130080N PAN HEAD SCREW:M3X8

3 Y0201121 CAP:LENS:ASS'Y 1 102 03130050N PHILIPS PAN HEAD SCREW - M3X5

4 Y0805651 HARNESS:FFC:OPERATION SUB-UNIT 1 103 03130060N SCREW - M3X6

5 Y0AD1186 COVER:MARCURY LAMP:EXP 1

6 Y0675566 TAPE:17X30 1

7 Y0AE1122 COVER:UPPER (S2340) 1

7 Y0AD1122 COVER:UPPER (X2340) 1

8 Y0801465 COVER:IO 1

9 Y0801162 LEVER:ZOOM 1

10 Y0801164 HOLDER:LEVER:ZOOM:ASS'Y 1

11 Y0801184 SHEET:KEYTOP 1

12 Y0AE1152 KEY:OPERATION SUB-UNIT (S2340) 1

12 Y0AD1152 KEY:OPERATION SUB-UNIT (X2340) 1

13 Y0801151 PCB:OPERATION SUB-UNIT:ASS'Y 1

14 Y0801185 INSULATING SHEET:PCB 1

16 Y0886084 CABLE:RGB 1

17 Y0206077 POWER SUPPLY CORD 1

18 Y0AD6001 INSTALLATION PROCEDURE 1

19 Y0AD6011 CD-ROM 1

20 Y0426081 REMOTE CONTROL:EXP 1

1. Projector 1

 



 

3 

11

 

2. Projector 2 



 

4 

Index

No.
Part No. Description

Q’ty Per
Assembly

Index

No.
Part No. Description

Q’ty Per
Assembly

1 Y0803100 OPTICS SECTION:XGA 1 101 03130060N SCREW - M3X6

1 Y0803200 OPTICS SECTION:SVGA 1 102 03130050N PHILIPS PAN HEAD SCREW - M3X5

2 Y0803520 PCB:SENSOR:CW 1 103 03125040N SCREW - M2.5X4

3 Y0803510 OPTICAL FILTER:CW:SUB-ASS'Y 1

4 Y0803650 RING:FOCUS 1

6 Y0802255 FAN:MM70X20 1

7 Y0802065 THERMOSTAT 1

8 Y0675566 TAPE:17X30 1

9 Y0422050 FAN:MARCURY LAMP:SUB-ASS'Y 1

10 AA143850 FLAT SCREW:M3X5:SIDE FENCE 9

11 Y0AE5001 MAIN BOARD S2340 1

11 Y0AD5001 MAIN BOARD X2340 1

2. Projector 2

 



 

5 

 

3. Projector 3 



 

6 

Index

No.
Part No. Description

Q’ty Per
Assembly

Index

No.
Part No. Description

Q’ty Per
Assembly

1 Y0801910 ADJUSTING PIN:RUBBER FOOT 3 101 03130040N SCREW:M3X4

2 Y0AD1001 BASE 1 102 03130060N SCREW - M3X6

3 Y0805355 POWER SUPPLY UNIT 1

4 Y0805653 HARNESS:MAIN:BALLAST 1

5 Y0801916 SAFETY SWITCH:ASS'Y 1

6 Y0805360 SHEET:PSU:ASS'Y 1

7 Y0805266 CONNECTOR:MARCURY LAMP 1

8 Y0805652 HARNESS:MAIN:POWER SUPPLY UNIT 1

9 Y0801925 SPEAKER 1

10 Y0801926 HOLDER:SPEAKER 1

11 Y0205075 WIRE:FIX:BALLAST:MAIN 1

12 Y0805255 PCB:BALLAST 1

13 Y0415056 HARNESS:POWER SUPPLY UNIT:BALLAST 1

3. Projector 3

 



 

7 

4. Parts Index

Part No. Description Part No. Description

03125040N SCREW - M2.5X4 4 - 103 Y0803650 RING:FOCUS 4 - 4

03130040N SCREW:M3X4 6 - 101 Y0805255 PCB:BALLAST 6 - 12

03130050N PHILIPS PAN HEAD SCREW - M3X5 2 - 102 Y0805266 CONNECTOR:MARCURY LAMP 6 - 7

03130050N PHILIPS PAN HEAD SCREW - M3X5 4 - 102 Y0805355 POWER SUPPLY UNIT 6 - 3

03130060N SCREW - M3X6 2 - 103 Y0805360 SHEET:PSU:ASS'Y 6 - 6

03130060N SCREW - M3X6 4 - 101 Y0805651 HARNESS:FFC:OPERATION SUB-UNIT 2 - 4

03130060N SCREW - M3X6 6 - 102 Y0805652 HARNESS:MAIN:POWER SUPPLY UNIT 6 - 8

03130080N PAN HEAD SCREW:M3X8 2 - 101 Y0805653 HARNESS:MAIN:BALLAST 6 - 4

AA143850 FLAT SCREW:M3X5:SIDE FENCE 4 - 10 Y0886084 CABLE:RGB 2 - 16

Y0201121 CAP:LENS:ASS'Y 2 - 3 Y0AD1001 BASE 6 - 2

Y0205075 WIRE:FIX:BALLAST:MAIN 6 - 11 Y0AD1122 COVER:UPPER (X2340) 2 - 7

Y0206077 POWER SUPPLY CORD 2 - 17 Y0AD1152 KEY:OPERATION SUB-UNIT (X2340) 2 - 12

Y0415056 HARNESS:POWER SUPPLY UNIT:BALLAST 6 - 13 Y0AD1186 COVER:MARCURY LAMP:EXP 2 - 5

Y0422050 FAN:MARCURY LAMP:SUB-ASS'Y 4 - 9 Y0AD5001 MAIN BOARD X2340 4 - 11

Y0426081 REMOTE CONTROL:EXP 2 - 20 Y0AD6001 INSTALLATION PROCEDURE 2 - 18

Y0675566 TAPE:17X30 2 - 6 Y0AD6011 CD-ROM 2 - 19

Y0675566 TAPE:17X30 4 - 8 Y0AE1122 COVER:UPPER (S2340) 2 - 7

Y0801151 PCB:OPERATION SUB-UNIT:ASS'Y 2 - 13 Y0AE1152 KEY:OPERATION SUB-UNIT (S2340) 2 - 12

Y0801162 LEVER:ZOOM 2 - 9 Y0AE5001 MAIN BOARD S2340 4 - 11

Y0801164 HOLDER:LEVER:ZOOM:ASS'Y 2 - 10

Y0801184 SHEET:KEYTOP 2 - 11

Y0801185 INSULATING SHEET:PCB 2 - 14

Y0801465 COVER:IO 2 - 8

Y0801550 COVER:FRONT:ASS'Y 2 - 2

Y0801910 ADJUSTING PIN:RUBBER FOOT 6 - 1

Y0801916 SAFETY SWITCH:ASS'Y 6 - 5

Y0801925 SPEAKER 6 - 9

Y0801926 HOLDER:SPEAKER 6 - 10

Y0802065 THERMOSTAT 4 - 7

Y0802255 FAN:MM70X20 4 - 6

Y0803100 OPTICS SECTION:XGA 4 - 1

Y0803200 OPTICS SECTION:SVGA 4 - 1

Y0803510 OPTICAL FILTER:CW:SUB-ASS'Y 4 - 3

Y0803520 PCB:SENSOR:CW 4 - 2

Page and

Index No.

Page and

Index No.

 

 


